

Antimicrobial Stewardship Guidelines



Guidelines for the Evaluation and Management of Multisystem Inflammatory Syndrome in Children (MIS-C)

This guideline was developed by the Saint Louis Children's Hospital MIS-C Working Group:

Rheumatology: Erica Schmitt, M.D., Ph.D.; Reema Syed, M.D.
Cardiology: William Orr, M.D.
Critical Care: Rachel Rose, M.D.; Stephanie Cabler, M.D.
Emergency Medicine: Tara Copper, M.D.; George Hoganson, M.D.
Hematology: Surbhi Saini, M.D.
Hospital Medicine: Sarah Bram, M.D.
Infectious Diseases: Carol Kao, M.D.; David Hunstad, M.D.
Pharmacy: Michael Lahart, Pharm.D.; Kara Kniska, Pharm.D., Christine Hanks, Pharm.D.

I. Background:

- In April 2020, the Paediatric Intensive Care Society in the United Kingdom issued a warning about children presenting with an unusual clinical picture with overlap between toxic shock and atypical Kawasaki disease, including prominent GI symptoms and myocardial involvement (1), shortly thereafter, additional cases were reported throughout Europe and the United States (2-5).
- The Centers for Disease Control named the syndrome Multisystem Inflammatory Syndrome in Children (MIS-C) and released a case definition in 2020, updated in 2023 (below) (6). It is recognized as a post-infectious inflammatory syndrome related to SARS-CoV-2. The case definition is not diagnostic criteria, and may not capture the full range of presentations of MIS-C.
- This clinical guideline is intended to assist clinicians with the evaluation and management of patients suspected to have MIS-C. It is based on expert opinion and will be updated as evidence in this field continues to emerge.

CDC Case Definition: <u>https://www.cdc.gov/mis/mis-c/hcp_cstecdc/index.html</u> An individual aged <21 years presenting with all of the following, in the absence of a more likely alternative diagnosis: subjective or documented fever (>=38.0 C) laboratory evidence of inflammation as indicated by elevated C-reactive protein (>=30mg/L) evidence of clinically severe illness requiring hospitalization or resulting in death new onset multisystem (2 or more categories) involvement (cardiac, mucocutaneous, GI, hematologic, shock)¹ AND Evidence of SARS-CoV-2 infection or exposure: detection of SARS-CoV-2 RNA or SARS-CoV-2 specific antigen in a clinical specimen up to 60d prior to or during hospitalization. or detection of SARS-CoV-2 specific antibodies in

clinical specimen up to 60d prior to or during hospitalization, **or** detection of SARS-CoV-2 specific antibodies in serum, plasma or whole blood with current illness resulting in or during hospitalization; **or** close contact with a confirmed or probable case of COVID-19 disease in the 60d prior to hospitalization (probable case)

¹ Cardiac: LVEF <55% or coronary artery dilation, aneurysm, or ectasia, or elevated troponin; mucocutaneous: rash or inflammation of oral mucosa or conjunctivitis/ conjunctival injection or extremity findings; GI: abdominal pain or vomiting or diarrhea; Hematologic: platelet count <150,000 cells/μL or ALC <1000cells/ μL; shock: clinical documentation</p>

II. General Principles for Evaluation and Management:

- The definition and differential diagnosis of MIS-C is broad, it remains rare, particularly in vaccinated children and after infection with the Omicron variant (7, 8). It is important to consider alternative diagnoses.
- The majority of patients with MIS-C, especially those with cardiac manifestations, merit ICU admission (9). Clinicians should have a low threshold to discuss patients with possible MIS-C with the PICU.

Updated 02/22/2023

III. Algorithm for Evaluation of Suspected Multisystem Inflammatory Syndrome in Children (MIS-C)





¹Possible alternative diagnoses should be assessed throughout evaluation. Differential diagnosis includes, but is not limited to: other viral infection (EBV/CMV, adenovirus, enterovirus), sepsis, toxic shock syndrome, Kawasaki disease, hemophagocytic lymphohistiocytosis (HLH)/macrophage activation syndrome (MAS), rickettsial disease (Ehrlichiosis, Rocky Mountain Spotted Fever), malignancy ²Tier 1 evaluation: CBC w/diff, CMP, ESR, CRP, Respiratory panel w/SARS-CoV-2 (RP.2.1), urinalysis

³Tier 2 evaluation: SARS-CoV-2 Antibodies; Cardiac evaluation: Pro-BNP, troponin, ECG, Echo; Ferritin, PT/PTT, D-dimer, fibrinogen ⁴Multi-disciplinary consult: Infectious Diseases, Rheumatology, Cardiology, Hematology

IV. Management

Probable MIS-C

- The following subspecialty teams should be consulted for **all** patients with probable MIS-C: Infectious Diseases, Rheumatology, Cardiology, Hematology. Other subspecialty consultations to be guided by presenting symptoms. Consultation should occur prior to initiation of targeted therapies for MIS-C, but may occur either from the emergency department or after admission at the discretion of the treating providers.
- Data regarding outcomes of specific therapies in MIS-C are limited. Suggestions in Table 1 are based on expert opinion. All treatment decisions should be considered in coordination with consulting teams and may sometimes deviate from this protocol, especially in patients with underlying medical problems.
- Shock should be managed using existing protocols. Therapies below are not directed at the management of shock and should await input from consulting team.
- Please obtain an IgG level prior to administration of intravenous immunoglobulins.
- The following labs should be repeated every 48 hours, or more frequently depending on guidance from consulting teams: CBC w/diff, CRP, ferritin, troponin, pro-BNP

Possible MIS-C

- Patients suspected to have MIS-C who do not meet criteria may merit admission and observation depending on the clinical judgement of treating providers.
- Repeat Tier 1 evaluation at 24h. Echo and Tier 2 evaluation recommended for patients strongly suspected of having MIS-C. Those who meet criteria for MIS-C should be managed according to guidance in Table 1.
- Consider subspecialist consultation based on presenting symptoms to evaluate for alternative etiologies and reevaluate diagnosis and management for MIS-C.

St. Louis Children's Hospital Antimicrobial Stewardship Guidelines

Evaluation and Management of Multisystem Inflammatory Syndrome in Children (MIS-C)

Table 1. Recommendations for the management of patients with probable MIS-C

	Mild	Moderate	Severe	
Definition	No SIRS, or SIRS without end organ injury ¹	SIRS with or without end organ injury ¹	SIRS with end organ injury ¹	
	And:	And/or:	And/or:	
	• No vasoactive infusion or vasoactive infusion <4 hours	 Single low-dose vasoactive infusion³ 	Single vasoactive infusion <u>above</u> low dose or more	
	No need for new or increase in baseline non-	New or increase in baseline non-invasive	than one vasoactive infusion ³	
	invasive/invasive ventilation ²	ventilation ² without need for intubation	Invasive mechanical ventilation	
			Moderate to severe cardiac dysfunction by echo	
Intravenous	IVIG 2 g/kg (by ideal body weight) once (max 100 grams)	IVIG 2 g/kg (by ideal body weight) once (max 100 grams)		
	In patients who meet Kawasaki disease (KD) or incomplete			
(1010)*	KD criteria, consider 2nd dose if febrile 36h after initial IVIG			
Steroids ⁵	None initially, except:	Methylprednisolone 1-2 mg/kg/day IV divided	Methylprednisolone 1-2 mg/kg/day IV divided q12h	
		q12h (max 60 mg/dose q12h)	(max 60 mg/dose q12h)	
	If patient lacks KD features, or if febrile >36h after initiation			
	of IVIG, consider methylprednisolone 1-2 mg/kg/day IV	Duration: 1-5 days	Refractory: nign-dose methylprednisolone 10-30	
	divided q12n (max 60 mg/dose q12n)	Taper over 2-3 weeks	mg/kg/day iv divided q12n (max 500 mg/dose q12n)	
	Duration: 1-3 days		Duration: 1-5 days	
	Taper over 1-2 weeks		Taper over 2-3 weeks	
Anakinra ⁵	Not recommended	Consider for patients who do not respond to IVIG and steroids (10).		
		Anakinra initial dose 4 mg/kg/day (max 100 mg/dose, 200 mg/day) SQ daily or divided q12h		
Aspirin ⁶	For patients meeting KD criteria or with coronary artery changes, dosing per AHA KD guideline: initial high-dose aspirin 80-100 mg/kg/day divided q6h,			
	max dose 975 mg q6h (max 4g/day). Transition to low-dose aspirin (3-5 mg/kg/day, max 81 mg) once afebrile for 48h (11)			
	For patients with ejection fraction <35%; low-dose aspirin (3-5 mg/kg/day, max 81 mg)			
Anticoagulation ^{8,9}	<12 years: early ambulation & SCDs if tolerated	<12 years: Consider prophylactic enoxaparin per	Prophylactic anticoagulation per VTE order set, in the	
		VTE order set in patients with 2 or more additional	absence of increased risk of bleeding ^{8,9}	
		VTE risk factors ⁷ and for patients with CAAs ^{8,9}		
	>12 years: Consider prophylactic enoxaparin per VTE order	>12 years: Consider prophylactic enoxaparin per	1	
	set for patients with 2 or more additional VTE risk factors ⁷	VTE orderset for patients with 1 or more additional		
	and for patients with coronary artery aneurysms (CAAs) ^{8,9}	VTE risk factors ⁷ and for patients with CAAs ^{8,9}		
Antibiotics	Not routinely indicated	Empiric antibiotics recommended for 48h while bloc	od cultures are pending: ceftriaxone +/- clindamycin	
		(concern for toxic shock) +/- vancomycin (history/concern for MRSA)		
Antivirals	Antivirals are not routinely indicated, but may be cor	be considered for patients with positive PCR for SARS-CoV-2 and severe disease, particularly respiratory failure		

¹Systemic inflammatory response syndrome (SIRS): 2 or more of hyper/hypothermia, tachycardia for age, tachypnea for age. End organ injury: at least 1 of hypotension for age, new non-invasive/invasive ventilation, creatinine >1.5x ULN for age, Bilirubin >2 mg/dL, lactate >2 mmol/L, INR > 1.5, aPTT >60 sec, platelets <100 k/mm³

²Non-invasive ventilation includes high-flow nasal cannula, continuous positive airway pressure (CPAP), or bilevel positive airway pressure (BiPAP)

³Low-dose vasoactive infusion: Epinephrine <0.05 mcg/kg/min, Norepinephrine <0.05 mcg/kg/min, Vasopressin <0.5 mUnits/kg/min, Dopamine <5 mcg/kg/min, Dobutamine <5 mcg/kg/min ⁴IVIG will lead to increase in ESR, which should not be repeated after administration of IVIG

⁵Rheumatology consultation required for patients who are refractory to IVIG and prior to consideration of anakinra. Rheumatologist may adjust steroid and anakinra dosing based on evaluation ⁶Due to risk of Reye Syndrome, all patients administered aspirin should receive an influenza immunization

⁷VTE risk factors: obesity, presence of central venous catheter, chronic inflammatory illness, use of estrogen-containing contraception, personal history of VTE or thrombophilia trait, family history of VTE in 1st-degree relative, altered mobility 30 days prior to admission (major surgery, significant trauma), d-dimer >5x the upper limit of normal

⁸May consider withholding VTE prophylaxis in the presence of bleeding risk factors: platelets <50 k/mm³, fibrinogen <100 mg/dL, elevated PT/aPTT, hepatic or renal failure, recent or ongoing bleeding, recent surgery. May consider low-dose unfractionated heparin (10 units/kg/hr) for high risk of bleeding and thrombosis. Anti-Xa goal 0.1-0.3 units/mL. PTT goal 60-75 sec. ⁹Patients with CAAs with a Z-score ≥10 and those with VTE may require therapeutic anticoagulation, which should be managed in coordination with cardiology and hematology

St. Louis Children's Hospital Antimicrobial Stewardship Guidelines Evaluation and Management of Multisystem Inflammatory Syndrome in Children (MIS-C)

V. Isolation Precautions & Reporting

- Full COVID-19 precautions are recommended at the time of presentation for patients with suspected MIS-C. Please contact infection prevention (IP) through the SLCH operator (314-454-6000) to discuss duration of isolation precautions, which will be determined based on the patient's clinical course and SARS-CoV-2 testing results.
- The IP team must report MIS-C patients to the health department. The infectious diseases team is responsible for notifying IP of probable MIS-C patients at the number above or <u>SLCH-Infection.Prevention@bjc.org</u>

VI. Discharge and Outpatient Follow Up

Probable MIS-C

Discharge preparation and criteria:

- If more than 2 days since last echocardiogram, obtain echocardiogram prior to discharge
- Discharge readiness should be discussed with all consulting teams. Minimum discharge criteria:
 - \circ 48 hours without fever, vasoactive medications, and supplemental oxygen
 - Minimum of 48 hours downtrending CRP
 - Troponin downtrending (if previously elevated)
 - ECG without arrhythmia
 - Latest echocardiogram improved/stable
 - QT interval improved (if previously prolonged)

Follow-up:

- All patients should follow up with primary care clinician 48-72 hours and 2 weeks after discharge.
- All patients should follow up with cardiology and rheumatology 2 weeks after discharge, and cardiology 6 weeks after discharge.
 - \circ 2 week follow up to include ECG, Echo, labs
- Children should not participate in sports until evaluated by primary care clinician and cardiology.
 - Children with concerns for myocarditis may be excluded from sports for 3-6 months.
- Follow-up with other subspecialists to be determined on a case-by-case basis per consultants.

Unlikely MIS-C

• Patients discharged from the ED or inpatient setting deemed unlikely to have MIS-C should receive anticipatory guidance regarding progression of symptoms that would merit re-evaluation for MIS-C and should follow up with PMD within 24-48 hours.

VII. COVID-19 Vaccination following MIS-C(12)

The mechanisms of MIS-C are not well understood but likely include a dysregulated immune response to SARS-CoV-2 infection. It is not clear whether people with a history of MIS-C are at risk of recurrence of MIS-C if they are reinfected with SARS-CoV-2 or for a MIS-C-like illness after COVID-19 vaccination, though initial studies did not report serious adverse events after vaccination (13). Clinicians should carefully discuss the risks and benefits of vaccination with patients and families. Due to the widespread transmission of SARS-CoV-2 and increased hospitalizations in unvaccinated people, many experts consider the benefits of COVID-19 vaccination to outweigh the theoretical risks for people with a history of MIS-C who meet all of the following criteria:

- Clinical recovery has been achieved, including return to normal cardiac function;
- It has been ≥90 days since their diagnosis of MIS-C;
- They are in an area of high or substantial community transmission of SARS-CoV-2 or otherwise have an increased risk for SARS-CoV-2 exposure and transmission; and
- Onset of MIS-C occurred before any COVID-19 vaccination.

<u>References</u>

1. Davies P, Evans C, Kanthimathinathan HK, Lillie J, Brierley J, Waters G, et al. Intensive care admissions of children with paediatric inflammatory multisystem syndrome temporally associated with SARS-CoV-2 (PIMS-TS) in the UK: a multicentre observational study. The Lancet Child & Adolescent Health. doi: 10.1016/S2352-4642(20)30215-7.

2. Dufort EM, Koumans EH, Chow EJ, Rosenthal EM, Muse A, Rowlands J, et al. Multisystem Inflammatory Syndrome in Children in New York State. N Engl J Med. 2020;383(4):347-58. Epub 2020/06/29. doi: 10.1056/NEJMoa2021756. PubMed PMID: 32598830; PubMed Central PMCID: PMC7346766.

3. Feldstein LR, Rose EB, Horwitz SM, Collins JP, Newhams MM, Son MBF, et al. Multisystem Inflammatory Syndrome in U.S. Children and Adolescents. New England Journal of Medicine. 2020. doi: 10.1056/NEJMoa2021680.

4. Moraleda C, Serna-Pascual M, Soriano-Arandes A, Simó S, Epalza C, Santos M, et al. Multi-Inflammatory Syndrome in Children related to SARS-CoV-2 in Spain. Clin Infect Dis. 2020. Epub 2020/07/25. doi: 10.1093/cid/ciaa1042. PubMed PMID: 32710613.

5. Chiotos K, Bassiri H, Behrens EM, Blatz AM, Chang J, Diorio C, et al. Multisystem Inflammatory Syndrome in Children During the Coronavirus 2019 Pandemic: A Case Series. J Pediatric Infect Dis Soc. 2020;9(3):393-8. doi: 10.1093/jpids/piaa069. PubMed PMID: 32463092; PubMed Central PMCID: PMC7313950.

6. Melgar M, Lee EH, Miller AD, Lim S, Brown CM, Yousaf AR, et al. Council of State and Territorial Epidemiologists/CDC Surveillance Case Definition for Multisystem Inflammatory Syndrome in Children Associated with SARS-CoV-2 Infection - United States. MMWR Recomm Rep. 2022;71(4):1-14. Epub 20221216. doi: 10.15585/mmwr.rr7104a1. PubMed PMID: 36520808; PubMed Central PMCID: PMC9762894.

7. Levy N, Koppel JH, Kaplan O, Yechiam H, Shahar-Nissan K, Cohen NK, et al. Severity and Incidence of Multisystem Inflammatory Syndrome in Children During 3 SARS-CoV-2 Pandemic Waves in Israel. JAMA. 2022;327(24):2452-4. doi: 10.1001/jama.2022.8025. PubMed PMID: 35588048; PubMed Central PMCID: PMC9121298.

8. Zambrano LD, Newhams MM, Olson SM, Halasa NB, Price AM, Boom JA, et al. Effectiveness of BNT162b2 (Pfizer-BioNTech) mRNA Vaccination Against Multisystem Inflammatory Syndrome in Children Among Persons Aged 12-18 Years - United States, July-December 2021. MMWR Morb Mortal Wkly Rep. 2022;71(2):52-8. Epub 20220114. doi: 10.15585/mmwr.mm7102e1. PubMed PMID: 35025852; PubMed Central PMCID: PMC8757620.

9. Godfred-Cato S BB, Leung J, et al. COVID-19–Associated Multisystem Inflammatory Syndrome in Children – United States, March–July 2020. MMWR Morb Mortal Wkly Rep. 2020. Epub 7 August 2020. doi: http://dx.doi.org/10.15585/mmwr.mm6932e2.

10. Henderson LA, Canna SW, Friedman KG, Gorelik M, Lapidus SK, Bassiri H, et al. American College of Rheumatology Clinical Guidance for Multisystem Inflammatory Syndrome in Children Associated With SARS-CoV-2 and Hyperinflammation in Pediatric COVID-19: Version 3. Arthritis Rheumatol. 2022;74(4):e1-e20. Epub 20220203. doi: 10.1002/art.42062. PubMed PMID: 35118829; PubMed Central PMCID: PMC9011620.

11. McCrindle BW, Rowley AH, Newburger JW, Burns JC, Bolger AF, Gewitz M, et al. Diagnosis, Treatment, and Long-Term Management of Kawasaki Disease: A Scientific Statement for Health Professionals From the American Heart Association. Circulation. 2017;135(17):e927-e99. doi: doi:10.1161/CIR.00000000000484.

12. Centers for Disease C, and Prevention. Interim Clinical Considerations for Use of COVID-19 Vaccines Currently Approved or Authorized in the United States 2021 [December 10, 2021]. Available from:

https://www.cdc.gov/vaccines/covid-19/clinical-considerations/covid-19-vaccines-us.html.

13. Elias MD, Truong DT, Oster ME, Trachtenberg FL, Mu X, Jone PN, et al. Examination of Adverse Reactions After COVID-19 Vaccination Among Patients With a History of Multisystem Inflammatory Syndrome in Children. JAMA Netw Open. 2023;6(1):e2248987. Epub 20230103. doi: 10.1001/jamanetworkopen.2022.48987. PubMed PMID: 36595296; PubMed Central PMCID: PMC9857632.